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SUBJECT: Taber Abrasion Testing

SAMPLE RECEIVED:
(5) 2' X 4” samples identified as urethane elastomer Speedliner 1000 Black

TEST(S) PERFORMED:

1. Taber abrasion resistance measurement per ASTM D-3389-94 @ STH using a Taber Model
502 abrader and equipped with C-17 wheels and 1000-gram load. *

TEST RESULTS:

See Attached Data

Written By:

/7 “Jeff Wible
Manager Physical & Mechanical Testing
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The information herein is privileged and intended only for the use of addressee. If you receive this communication in error you
are hereby notified that copying or distribution of this communication is prohibited. If you have received this communication in
error, please notify us immediately.

The results reported herein relate solely to the materials tested and the methods described herein. This test report shall not be

reproduced, except in full, without approval of Akron Polymer Laboratories, Division of Tritech Laboratories LLC. If there are to
be any corrections to this report, they will be made in a supplemental report indicated by a revision date.

*Included in the scope of A2LA accreditation
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Project #:
Test Date:
Load:
Wheel:
Temp:
%RH:
Sample ID:
Apparatus

ASTM D-3389

Test Report

Taber Abrasion Method B (Modified)

IND-1106
1-4-00
1000gm
CS-17
T74F

51%

Speedliner 1000

Used: Taber Model 502 Abrader

Denver A-250 Analytical Balance
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POLYMER
LABORATORIES

Weight Abrasion Loss
(g9) (g/1000rev)
Wo 122.3467
W6000 122.3201 0.004
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